
 

 

 
 

 

FINAL REPORT for APN PROJECT 

Project Reference Number: ARCP2011-19NSY-Koottatep 

 

The following collaborators worked on this project: 

Dr. Thammarat Koottatep, Asian Institute of Technology, Thailand, thamarat@ait.ac.th 
Ho Chi Minh University of Technology, Vietnam, npdan@hcmut.edu.vn 

Department of health in Vientiane capital, Lao PDR 
 

“Affordable Sanitation as an 
Adaptive Strategy to Emerging 

Waterborne Diseases due to 
Climate Change” 

 

 



 

 

 
 

 

“Affordable Sanitation as an Adaptive Strategy to Emerging 
Waterborne Diseases due to Climate Change” 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Project Reference Number: ARCP2011-19NSY-Koottatep 
Final Report submitted to APN 
[...]
in nature. As mentioned earlier, the infection risks due to E. coli were assumed to indicate 
possible risk of infection, E. coli being fecal indicator organisms, whereas those calculations 
for Salmonella spp. were believed to indicate probable risk of infection, Salmonella spp. 
being the actual pathogenic organism.  

Risk was calculated at exposure to the mean as well as the 95th percentile doses, and 
expressed in percentage (%) probability and a fraction of 10,000 of the population as well as 
the probability. According to USEPA (1994), maximum annual risk of enteric disease 
infection that can be considered as acceptable is 1 case in 10,000 persons per year.  

2.4.3.3.3 Annual risk of infection   
Annual risk of infection was calculated for each scenario by multiplying the obtained 

single exposure risks by the number of exposures per year, based on the assumption that 
the dose‐response relationship is approximately linear at low doses (Haas et al., 1999), as 
can be described in the below equation: 

𝑃𝑛 = 1 − (1 − 𝑃1)𝑛≈𝑛 × 𝑃1      (𝑃1 ≪ 1)           Equation 2.10 

Where P1 and Pn are the probability of infection after a single (daily) 
exposure and after repeated exposures (n times a daily exposure) respectively. 

Obtained data were expressed as a fraction of 10,000 of the population as 
well as percentage (%). It was also plotted in logarithmic graph for visual appraisal, 
in which acceptable risk defined by USEPA of 1 case/10,000 persons/year was 
marked for comparison.   

2.4.3.4 Risk characterization 
 

Risk characterization will be aimed at the integration of the outcomes obtained from 
the three steps in order to characterize the types and magnitudes of health risks pose on the 
public, comparing along with the guideline acceptable risk. Based on the results of the above 
four steps of QMRA, the following main objectives of the study were completed;   

Health impacts posed by the microbial indicator organism and the entering 
pathogenic organisms; E. coli and Salmonella spp.: By using the results of E. coli and 
Salmonella spp. concentrations, the infections in the study area were estimated for the 
respective scenarios through different exposure volume and assumed injected dose on the 
households and service providers. 

The applicability of the Quantitative Microbial Risk Assessment for conducting the 
health risk: Based on the results and integration of the hazard identification, exposure 



 

25 
 

 
 

 

assessment and dose‐response analysis, the possible risks pose from the set microorganisms 
in the defined study area were conducted by using QMRA. 

Proposing mitigation strategies in order to reduce the resulted health risk from the 
existing practices and processes of the wastewater: Based on the outcome health risks and 
the existing practices and management of organic waste in the study area, the better 
management strategy and mitigation approach information to the service providers and 
public in order to fulfil the last objective  



 

26 
 

 
 

 

Chapter 3 Results and Discussions 

3.1 Study Area 

3.1.1 Thailand 

3.1.1.1 General Information of Thailand 
Thailand is located in Southeast Asia with 514,000 square kilometer (Km2) area. It 

is connected to Myanmar in the west, Laos in the north, Cambodia in the east and Malaysia 
in the south as shows in figure 3.1. The gulf of Thailand and the Andaman Sea are the 
coasts in the eastern and western part which is approximately 2,420 kms length. Distance 
from north to north is about 1,650 kms while east to west is about 780 kms. 

 

Figure 3.1 Map of Thailand 

Central of Thailand, it is the most plenty area of country. In the north, it is higher 
mountain area and beforetime it is the most plenty forest area of country. One‐third of 
country which consists Korat plateau (that have Mekong River bordered to north and east 
and the steep of Phanom Dong Rak) Mun river and Chee river is in the north‐east of 
Thailand. This area quantity of rainfall is lower and soils are worse than other part of 
country. Southeast of Thailand is the coastal area where there is higher rainfall quantity 
and worse soils quality than the center region.  

There are three main seasons as follows as cool season (November to February), 
hot season (March to May), and rainy seasons (June to October) in northern, northeastern 
and central Thailand. While in southern, there are two main seasons as follows as rainy 
seasons (April to November) and hot seasons (December to March). 

The population in Thailand was approximately 64 million and in this number 
population about 9.3 million they lived in Bangkok and suburban and 94 percent of 
Buddhism population was speaking to Thai language. Thai language is official language of 



 

27 
 

 
 

 

the country. There are 4 vernacular languages for use in the central, northern southern 
and northeastern. Most of population in four provinces in Southern as follow as Pattani 
Satun Yala and Narathiwat speaks Malay language. There are many regions as follow as 
Buddhists 94.2 percent Muslims 4.6 percent Christians 0.8 percent and others religions 0.4 
percent respectively. Theravada Buddhism or Hinayana Buddhism is the national religion.  

Thailand is today recognized as one of the most important countries in the world 
and has diverse food producers. It has a newly industrialized economy, which is highly 
export dependent, with exports accounting for more than two‐third of Gross Domestic 
Product (GDP). 

3.1.1.2 Sanitation systems in Thailand  
Wastewater is one of the most serious environmental problems in Thailand. 

Domestic Wastewater in Thailand caused daily activities for living in community and 
occupation activities such as cooking toilet or clean in house etc. and then waste water will 
released to pipe or source water so contaminants from waste water were released to 
source water by direct or indirect. The contaminants will impact to source water too much 
including raw water source for make tap water, quality of human life, and quality 
environmental. Quantity of domestic waste water is about 80 percent of quantity from 
water used or estimated number of people or building area as shows in table 3.1. 

Table 3.1 Rate of Waste Water generation per person per day 

Rate of Waste Water generation (Liter/Person-Day) 

Regions 1993 1997 2002 2007 2012 2017 

Central 160‐214 165‐242 170‐288 176‐342 183‐406 189‐482 

Northern 183 200 225 252 282 316 

North Eastern 200‐253 216‐263 239‐277 264‐291 291‐306 318‐322 

Southern 171 195 204 226 249 275 

3.1.1.2.1 Onsite sanitation system 
Therefore, Thailand has coverage nearly 99 percent of basic sanitation facilities to all 

of areas, but pollution from wastewater and waste which are generated from human activity 
still present in most serious environmental and health problems to nationwide. It is 
importance to notice in Thailand of the sanitation crisis. As results of Ministry of Public 
Health (MOPH, 2008), more than 80 percent of domestic wastewater generated in Thailand 
are not treated this enters directly drains to environment in several ways by urban canals, 
and 80 percent of human waste or faecal sludge in Thailand, collected from onsite sanitation 
systems is disposed of in landfills, agricultural fields, and waterways. Untreated waste and 
wastewater causes contributing to the major source of pollution in Thailand. 



 

28 
 

 
 

 

NSO (2000) reported that 84 percent of onsite sanitation systems in Thailand was 
cesspool, 12 percent of septic tank and 0.4 percent of pit latrines as show in Figure 3.2. The 
popular type of onsite sanitation systems in rural areas is one cesspool system which made 
by low cost material and available in local place such as brick wall and concrete rings. 
Cesspools are simple designed to capture sanitary waste from household only, but do not 
treat those waste. Cesspools system is very low of efficiency for removal organic matter 
and nutrient in the wastewater and it can cause high‐risk of groundwater pollution. Thus, 
during 1991‐1996, Department of Health would like to promote the septic tank. Health 
Development Plan No. 7 by Department of Health promoted changing the type of onsite 
sanitation systems from cesspool to septic tank. The aim of this plan is to improve the 
sanitary and standard of onsite sanitation systems in Thailand. Recently, number of septic 
tank is increasing continuously. 

 

Figure 3.2 Percent of typical onsite sanitation in Thailand (Source: NSO, 2000) 

3.1.1.2.2 Offsite sanitation system 
There are 92 plants with total capacity 3,212,895 m3/d treating domestic 

wastewater in Thailand (PCD, 2012). Only of 72 domestic wastewater treatment plants 
(DWTPs) are today in operation and the other DWTPs are: in construction period (6 plants), 
out of order during operation (8 plants), implementation period (4 plants), and not yet 
receive the project from contactor (2 plants) (PCD, 2011). The detail of 92 DWTPs were 
summarized and showed in table 3.2 and figure 3.3. 

From Table 3.2 and Figure 3.3, there are 12 types of DWTP located in Thailand. 
First of all, the stabilization pond (SP) has the highest proportion (46%) and therefore 
follows by oxidation ditch (OD), aerated lagoon (AL), activated sludge (AS), SP+CW and 
constructed wetland with proportion of 19%, 17%, 7%, 3% and 2%, respectively. Apart 
from that, there were only 1% of each other types of DWTP which are sequencing batch 
reactors (SBR), rotating biological contactor (RBC), modified sequencing batch reactors 
(MSBR), SP+OD, trickling filter+OD and OD+AS. For the capacity and performance of 
DWTPs, the data vary substantially by type. The highest capacity is SP+OD which have 
capacity in the range from 16000‐138000 m3/d. Meanwhile, the lowest capacity is CW 
which has capacity only 200‐400 m3/d. 

 



 

29 
 

 
 

 

Table 3.2 The DWTP in Thailand type, capacity and performance  

Type of domestic wastewater treatment plant in Thailand Quantity Capacity 
(m3/d) 

Stabilization Pond (SP) 42 500‐78000 
Oxidation Ditch (OD) 17 6000‐36000 
Aerated Lagoon (AL) 16 8200‐78000 
Activated Sludge (AS) 6 3000‐41000 
SP+CW 3 16000‐138000 
Constructed Wetland (CW) 2 200‐400 
Sequencing Batch Reactors (SBR) 1 1000 
Rotating Biological Contactor (RBC) 1 8000 
Modified Sequencing Batch Reactors (MSBR) 1 3600 
SP+OD 1 70000 
Trickling filter+OD 1 6000 
OD+AS 1 22000 
Total 92  
Note: The domestic wastewater treatment plant capacity was summarized from the data of PCD, 
2011. 

 

Figure 3.3 The proportion of DWTP type in Thailand 

In terms of DWTPs’ size, this is often used as a reference value for capacity of the plant, the 
medium‐size DWTPs (40%) much better than other sizes. Despite this, 37% and 6% of DWTPs are 
small‐size and large‐size DWTPs, respectively. The numbers of DWTPs separated by size are shown in 
table 3.3.  
Table 3.3 Size of DWTPs in Thailand 

Size of domestic wastewater treatment plant in Thailand Quantity 
Large (> 50000 m3/d) 6 

Medium (10000‐50000 m3/d) 40 
Small (< 10000 m3/d) 37 

No data * 9 
Note: * The data not yet available due to these domestic wastewater treatment plants are in the 
construction and improvement period. 

As mentioned there are 12 types of DWTPs used in Thailand, however difference DWTPs has 
different treatment efficiency, the table 3.4 shows the performance of DWTPs in Thailan



  

30 
 

 
 

 

 

Table 3.4 Performance of DWTPs in Thailand 

Parameters BOD 
(mg/l) 

COD 
(mg/l) 

SS 
(mg/l) 

TKN 
(mg/l) Nitrite (mg/l) Nitrate (mg/l) Phosphoru

s 
Oil and 
grease 

Feacal 
Coliform Total Coliform 

 

Ef
flu

en
t C

on
c 

(m
g/

l) 

%
 R

em
ov

al
 

Ef
flu

en
t C

on
c 

(m
g/

l) 

%
 R

em
ov

al
 

Ef
flu

en
t C

on
c 

(m
g/

l) 

%
 R

em
ov

al
 

Ef
flu

en
t C

on
c 

(m
g/

l) 

%
 R

em
ov

al
 

Ef
flu

en
t C

on
c 

(m
g/

l) 

%
 R

em
ov

al
 

Ef
flu

en
t C

on
c 

(m
g/

l) 

%
 R

em
ov

al
 

Ef
flu

en
t C

on
c 

(m
g/

l) 

%
 R

em
ov

al
 

Ef
flu

en
t C

on
c 

(m
g/

l) 

%
 R

em
ov

al
 

Ef
flu

en
t C

on
c 

(m
g/

l) 

%
 R

em
ov

al
 

Ef
flu

en
t C

on
c 

(m
g/

l) 

%
 R

em
ov

al
 

SP 16 57 10 68 38 ‐
15 4 53 0.02 76.32 0.40 22.22 0.99 43 13

0 ‐24 7.50E+0
6 88 3.10E+0

7 83 

OD 11 78 30 71 22 68 7 53 0.13 44.21 3.76 ‐
218.22 0.96 34 17

5 22 1.60E+0
3 99 1.60E+0

3 99 

AL 14 46 17 36 24 23 5 60 8.67 ‐60.56 22.6
0 5.90 1.87 8 56 ‐

209 
1.30E+0

7 78 5.50E+0
7 81 

AS 12 65 12 63 18 77 6 55 0.17 45.16 2.60 ‐
550.00 1.16 35 56 ‐20 >16 ‐ >16 ‐ 

SP + CW 11 84 11 81 25 41 6 51 0.16 51.52 1.60 38.46 2.08 44 10 2 5.70E+0
5 

10
0 

4.00E+0
5 

10
0 

CW 23 94 No data 36 93 16 66 No data No data 0.18 88 11 94 No data No data 
SBR 8 71 No data 9 66 6 48 No data No data 0.60 77 1 59 No data No data 

RBC 11 80 4 85 18 52 9 39 0.16 51.52 1.60 38.46 0.28 65 43
0 

‐
140 No data No data 

MSBR 13 67 No data 15 66 ‐ ‐ No data No data 0.60 25 7 39 No data No data 

SP+OD 22 74 40 48 32 ‐
19 10 84 30.7

6 
‐

241.53 
19.0

2 9.73 2.34 44 27 ‐4 1.50E+0
5 57 1.25E+0

5 
10
0 

Trickling filter + 
OD 5 98 5 98 8 93 2 50 13.0

0 35.00 71.0
0 

‐
162.96 3.05 3 4 80 2.00E+0

0 50 2.00E+0
0 50 

Note: The DWTP performance was summarized from the data of PCD, 1991and 2007-2010



31 

  

 

 
 

 

3.1.2 Vietnam 

3.1.2.1 General Information of Vietnam 
Vietnam is located in the heart of South East Asia. The country is among the most 

populous nations in South East Asia. The population in 2011 was estimated to be 88 millions 
(World Bank, 2012). The Socialist Republic of Vietnam is located on the eastern coast of the 
Indochinese Peninsula. It is bordered on the north by China, on the west by Laos and 
Cambodia, and on the south and east by the South China Sea (Figure 3.4). Hanoi is the 
capital and Ho Chi Minh City (formerly Saigon) is the largest city and the commercial capital. 

 

 
 

Figure 3.4 of Vietnam (source: www.vietnambudgettour.com, 2012). 

Ho Chi Minh City located in Southern Vietnam is the largest city of Vietnam. It is 
located at 10010’ ‐ 10038’ in North Vietnam, and 10602’ ‐ 106054’ in East Vietnam. Ho Chi 
Minh City is 1,730 km (by land) from Hanoi capital of Vietnam. This city is far from the East 
Sea about 50 km. HCMC is in tropical zone and close to the sea so the weather is from warm 
to hot in a year. Dry season and rain season are two main seasons in HCMC. The dry season 
is from December to April. However, in December the weather is cooler. Rain fall begins in 
May and last until November. The rain becomes heavy from June to August. Dangerous 
typhoons often happen from July to November. Generally, average daily temperature of 
HCMC is 270C. Highest temperature is from 390 – 400C (recorded in April) (Dan, 2008). 

The land area of Ho Chi Minh is appropriate 2,095 km2. Currently, its land use was 
divided into four categories such as agriculture, forest, residential areas, and nonresidential 
areas. HCMC population is 7,396,000 people in 2010 with the density of 3530 people/km2 

(General Statistic Office, 2012). GDP of whole Vietnam and HCMC is contributing 30% of 
budget of whole Vietnam. It has an important role in driving the developing Vietnam 
economy. 



32 

  

 

 
 

 

Currently, HCMC owns over 12 industrial zones. In 2004, HCMC attracted over 1621 
projects from foreigner investment with 12.2 billion USD. At present, it owns over 300,000 
businesses with different fields, and export processing zones. The investment into Ho Chi 
Minh City has the trend to high‐tech, and high services. In 2011, the average income of per 
capita was 2800 USD/year (General Statistic Office, 2012). 

3.1.2.2 Sanitation systems in Vietnam 
Domestic wastewater consists of two types: wastewater from kitchen and bathroom 

areas; and wastewater from toilet. In Vietnam, wastewater from kitchen and bathrooms are 
discharged directly to the drain lines that were connected to drainage network. Wastewater 
from the toilet of each household is firstly collected to a septic tank usually placed under the 